



BROADSTICK DYS

www.broadstick.com

Anle Village,45 Block, Bao/an Distric,

Shenzhen,P.R China

Test Report

REPORT NO. 20240103Q220522

Product Name: Fiber Optic

Test Date 28th Jun 2024

Specification: 1000Dtex/667F

Lot No. 529S

Test Result:

Physical characteristics	Item	Data	Basis
Linear Density	(dtex)	1122	Q/Yal004-2009
Tenacity at break	(cN/dtex)	20.2	Q/Yal004-2009
Broken Strength	(N)	226.64	Q/Yal004-2009
Elongation at break	(%)	3.52	Q/Yal004-2009
Elastic Modulus	(GPa)	88.27	Q/Yal004-2009
Oil Pick-up	(%)	0.60\$	Q/Yal004-2009

Conclusions:

Broadstick fiber optic has passed the test results.



REPORT NO. 20240103Q220522

Test Report